



MIDWEST CANVAS CORP.

CONSTRUCTION PRODUCTS DIVISION

Dear Construction Products Customer;

This is to certify that all Midwest Canvas Corporation's insulating blankets have been tested for Effective Thermal Resistance using ASTM: C518 test method.

ASTM: C518 thermal resistance test
Calibrated test equipment:
Mitutoyo Calipers model#39247-35 ID MM160-008
Sartorius Balance model 1384 ID MM170-004
Thermometer range -10 to 260 C
Holometrix Heat Flow Meter mode Rapid K s# TCT-3
Tested with a 3-inch airspace
PRODUCT: MCF5.61 EFFECTIVE R VALUE: 5.61

Testing performed by: Stork Twin City Testing Corp., St. Paul, Mn. Report #3018 98 66986.1 1998

